
10
1

Assembly Instruc ons 

this product. If for any reason you encounter a problem when assembling this item, please call or go to your store to 

solve your problem.



1 x 1

2 x 4

1 x 1

2 x 4

2

I

II

1

1

EXPLODED VIEW

2

2

2

2

2

2

2

2



1 x 1

2 x 2

3

III

1

EXPLODED VIEW

2

2



70 15080 16010 9020 10030 11040 120 17050 13060 1400 mm

4

I

II

III

24x

M8x20

A 1x B

5 mm

16x

M8x20

A 1x B

5 mm

12x

M8x20

A 1x B

5 mm

HARDWARE

TOOLS

is given in this leaflet. If any components are missing, please contact the store you have purchased this product 

from. As you unpack and prepare for assembly, place the contents on a carpeted or padded area to protect it from 

future reference.

The hardware pack contains SMALL ITEMS which should be KEPT AWAY FROM YOUNG CHILDREN. 



5

I

II

24x

M8x20

A

1x B

5 mm

A

B

1

1

2

2

2

2

16x

M8x20

A

1x B

5 mm

16x

M8x20

A

1x B

5 mm

A

B

A

B

2

2

2

2

D
D

D
D

D
D

D
D

D
D

D
D

D
D

D
D



6

III
12x

M8x20

A

1x B

5 mm

A

B
1

2

2

D
D

D
D

D
D

D
D


	Blank Page
	Blank Page

